Initial Environmental Examination

March 2016

IND: Bihar Urban Development Investment
Program—Bhagalpur Water Supply Subproject

Prepared by Bihar Urban Infrastructure Development Corporation Limited of the Government of
Bihar for the Asian Development Bank. This is an updated version of the draft originally posted
in January 2012 available on http://www.adb.org/projects/41603-023/documents.



Initial Environmental Examination

Final
Updated

March 2016

IND: Bihar Urban Development Investment Program
—Improvement of Water Supply System at Bhagalpur
(BWSP1)

WTP Refurbishment, Construction of New Water Storage
Reservoir, Laying of Water Distribution Pipelines, customer
care center and Arrangement of Metered House Connection
[...]
Delivery of water to N Online monitoring of process water is proposed as part of

distribution system, which is the subproject and ensured by the Contractor.

corrosive due to inadequate

attention to feeding of

corrective chemicals?

Accidental leakage of N Chlorine dosing will be done with the help of chlorinators

chlorine gas? of reputed makes. Continuous training in chlorine
handling will be ensured for the operating staff. Adequate
measures will be taken to prevent the exposure of
workers to chlorine gas. Regular monitoring will be done
to ensure the implementation of EMP in an efficient
manner.

Excessive  abstraction of N Water availability at the existing intake wells in River

water affecting downstream Ganga is high and sustainable during all seasons and

water users? hence extraction will not affect any downstream users.

Competing uses of water? N No as such impact is expected

Increased sewage flow due | Sewage (wastewater) volume will definitely increase with

to increased water supply the increase in water supply from new areas and
continuous supply; but will decrease over time as users
adjust.

Increased volume of sullage | BMC will put in place advance plans to improve the

(wastewater from cooking drainage in the city to meet the increased discharge of

and washing) and sludge sullage.

from wastewater treatment The scope of the present work does not involve

plant wastewater treatment plant

Large population influx during N Renovation of existing facility and laying of pipeline is not

project  construction and a big construction. Hardly 20-30 labourers will be work

operation that causes during construction, therefore temporary burden to social

increased burden on social infrastructure is insignificant In case of setting up of labour

infrastructure and services camp permission will be obtained from BMC. Water

(such as water supply and supply and sanitation arrangement will be made as per

sanitation systems)? hygienic norms

Social conflicts if workers N Preference will be given to the local workers in order to

from other regions or minimize the chances of such conflicts.

countries are hired?

Risks to community health N No explosive will be used. Fuel and chemicals will be

and safety due to the
transport, storage, and use
and/or disposal of materials
such as explosives, fuel and
other  chemicals during
operation and construction?

stored as per storage and import of hazardous chemical
rules 1989 and safety norms

105




Screening questions Yes No | Remarks

=  Community safety risks due N No such impact is anticipated, in case of the proposed
to both accidental and natural sub-project
hazards, especially where In case of pipe laying community safety will be considered
the structural elements or as per EMP
components of the project All structural design will be as per standard design for
are accessible to members of earthquake hazard zone Il

the affected community or
where their failure could
result in injury to the

community throughout
project construction,
operation and

decommissioning?

A Checklist for Preliminary Climate Risk Screening
Country/Project Title: India/ Bihar Urban Development Investment Program
Sector: Urban Development
Subsector: Water Supply
Division/Department: Urban Development and Housing Department

Screening Questions Score Remarks®
Location and Is siting and/or routing of the project (or its components) likely to | O
Design of project be affected by climate conditions including extreme weather

related events such as floods, droughts, storms, landslides?

Would the project design (e.g. the clearance for bridges) need | O
to consider any hydro-meteorological parameters (e.g., sea-
level, peak river flow, reliable water level, peak wind speed

etc)?
Materials and Would weather, current and likely future climate conditions (e.g. | O
Maintenance prevailing humidity level, temperature contrast between hot

summer days and cold winter days, exposure to wind and
humidity hydro-meteorological parameters likely affect the
selection of project inputs over the life of project outputs (e.g.
construction material)?

Would weather, current and likely future climate conditions, and | 0
related extreme events likely affect the maintenance
(scheduling and cost) of project output(s) ?

Performance of Would weather/climate conditions, and related extreme events | 0
project outputs likely affect the performance (e.g. annual power production) of
project output(s) (e.g. hydro-power generation facilities)
throughout their design life time?

Options for answers and corresponding score are provided below:

Response Score
Not Likely 0
Likely 1
Very Likely 2

2\ possible, provide details on the sensitivity of project components to climate conditions, such as how climate parameters are
considered in design standards for infrastructure components, how changes in key climate parameters and sea level might affect
the siting/routing of project, the selection of construction material and/or scheduling, performances and/or the maintenance
cost/scheduling of project outputs.

106




Responses when added that provide a score of 0 will be considered low risk project. If adding all responses will
result to a score of 1-4 and that no score of 2 was given to any single response, the project will be assigned a
medium risk category. A total score of 5 or more (which include providing a score of 1 in all responses) or a 2 in any

single response, will be categorized as high risk project.

Result of Initial Screening (Low, Medium, High): Low Risk

107



Appendix 2

108



109



Appendix 3
Environment Audit — Water Treatment Plant
A. Executive Summary

Environment Audit has been conducted for existing Barari water treatment plants under the
project. The treatment plants are old and not functioning properly. Environment concern
mainly related to poor sludge management and unsatisfactory disinfection process.
Moreover required environment compliance particularly “Consent Management”, stipulation
of Pollution Control Board has not been taken care. Manpower analyses indicate that there
is requirement of inclusion of Chemist and safety person at WTP. Also it is noted that O & M
cost for running of the plants will increase almost 2 times after rehabilitation of WTPs.

B. Facilities Description

The Barari water treatment plants have been taken up for renovation under the project.
Present statuses of Water Treatment Plants are,

Water Treatment Plant at Barari:

WTPs. WTP 1 was constructed in 1886 and is known as a Patterson Filter. Initially a slow sand filter
was used to filter the raw water which was later modified to an alum dosing and clariflocculator
system followed by rapid sand filter some 70 to 80 years back. Rated capacity is 5.455 MLD. In the
1930s another 2.728 MLD mechanical filter (WTP 2) was built. The last plant known as a Jewel Filter
(or WTP 3) was constructed about 50 years back having capacity 9.092 MLD. Total design capacity is
therefore about 17.3 MLD.

Inlet and outlet pipelines of these three WTPs are now interconnected. However, the chemical dosage
systems (alum for clariflocculation, lime for pH adjustment, and bleaching powder for disinfection) are
separate for each WTP. Almost all pipeline works in these WTPs are of Cl and more than a hundred
years old.

Alum and Lime Dosing. Alum and lime dosing in each of these plants is done manually. Alum cakes
are kept in the water channel and are gradually dissolved by continuous flow of water. The current
method of application is crude and purely based on the experience of the operators.

Flocculation and Clarification. WTPs 1 and 2 have rectangular clariflocculator but without any
flocculating blades or any scrapper assembly for sludge collection. WTP 3 has a circular
clariflocculator with clearly demarcated flocculation and clarification zones. It also has a scrapper
assembly which is in working condition. Currently, underflow from all clariflocculators is drained to
nearby drainage channels and there is no system of recycling settled sludge water.

Filtration. The slow sand filters are now abandoned. WTP 1 was modified with two rectangular rapid
sand filters. Two mechanical filters of equal size are also provided in the open air at the downstream
side of the clariflocculator in WTP 2. WTP 3 also has two filter beds in the new filter house building.
The backwash is normally done once in a day. There are also air compressors for cleaning of beds by
air-scouring which is normally done once in a week.

Disinfection. Currently disinfection of treated water is done by adding bleaching powder directly into
the flowing raw water with alum/lime dosing.

Clear water storage. Clear water from both WTP 1 and WTP 2 is stored in an old underground
reservoir (Sump 1) constructed in brick masonry with guiding baffle walls to reduce short-circuiting of
flow. This reservoir is at a higher elevation and is connected to two other clear water reservoirs (Sump
2 and Sump 3) at lower level adjacent to the old clear water pump house. Total capacity of the

110



underground sumps is 8,200 m?®. Out of this, 5,400 m® is available to store treated water from WTP 1
and 2,700 m® for treated water from WTP 2. Treated water is pumped to the city by two separate
transmission mains, 300 mm and 350 mm diameters, both originating from the old clear water pump
house.

Treated water from WTP 3 is conveyed by one 400 mm diameter ClI line and stored in a separate
sump (Sump 4) of capacity 9,100 m? with adjoining new clear water pump house. Sump 4 is located
at a higher elevation and connected by a gravity line of 300 mm diameter (with a sluice valve) to
Sump 1 for operational flexibility. All these underground sumps are provided with either access stairs
or hatches and air vents. Except Sump 1, none of the sumps are said to have any baffle wall to avoid
short circuiting of flow and give the incoming treated water adequate travel time for disinfection
following addition of bleaching powder.

The intake arrangement at Barari consists of:

The existing raw water intakes (two jack well-type) are located at the Barari water treatment works on
a subsidiary channel of the Ganga River which remains dry for a considerable part of the year. BMC
has to periodically dredge the channel to bring water to the intakes. River water quality is a cause of
concern due to effluent from the Champa nala which drains much of the city’'s wastewater just
upstream of Barari head works. The existing water supply system in town consists of the Barari Water
Treatment Works on the River Ganga, 61 tube wells, and transmission and distribution networks
covering different parts of the town. Water is being extracted from two existing intake wells located at
the confluence of the Champa Nala and the River Ganga. Champa Nala is also locally known as
Jamania Nala. The water treatment plant is on the southern bank of the River Ganga flowing on the
northern fringe of the town.

Treatment Units: The treatment plant comprises of the following treatment units:
Clariflocculator, Jewel filter, new clear water pump house, Mechanical filter, Peterson filter
Old pump house .

There are no flash mixers or similar units, and much of the mixing of chemicals is manually.
pre-sedimentation tank provided to reduce the suspended solids count is in use. Due to use
of high concentration of liquid chlorine, which is infused as pre-chlorination, the concrete in
the raw water channel to clarifloccualtor is heavily corroded. The raw water channels of
concrete need to be repaired. The environmental concern is poor disinfection of treated
water since chlorinator is through manually. Same time due to direct use of high dose of
liquid chlorine during pre chlorination process, clarifloculator is get corroded.

At Barari Clarifloculator is not working due to some mechanical problem.

Moreover, there is no sludge collection system at WTP. Sludge in form of slurry directly
discharge into river Ganga at the upstream (sludge from mechanical and Peterson filter) and
downstream (sludge from Jewel filter) point of intake well.

C. Regulatory Setting
Environmental regulations, state and national levels are,
Environmental Regulations

Applicability of Acts/Guidelines Compliance Criteria

The EIA notification, 2006 (and its subsequent
amendments in 2009) provides for categorization of
projects into category A and B, based on extent of
impact

The sub project is not covered in the ambit of the
EIA notification as this is not covered either under
Category A or Category B of the notification. As a
result, the categorization, and the subsequent
environmental assessment and  clearance
requirements, either from the state or the central

111




Applicability of Acts/Guidelines

Compliance Criteria

Government is not triggered.

Environmental Clearance is not required for the
proposed sub project

Wild Life (Protection) Act 1972, Amendment Act,
1993 and 2002 and Wildlife (Protection) Rules,
1995

The wildlife protection act is not applicable for the
proposed project work

The Indian Forest Act, 1927; Forest (Conservation)
Act, 1980, amended 1988; Forest (Conservation)
Rules, 1981 amended 1992 and 2003

No forest land is involved. Not applicable

Ancient Monuments and Archaeological Sites and
Remains Rules, 1959, provide guidance for
carrying out activities, including conservation,
construction and reuse in and around the protected
monuments.

There is no requirement of clearance from ASI,
Govt. of India or State. Not applicable

Water (Prevention and control of pollution) Act,
1974, as amended Air (prevention and control of
pollution) Act, 1981, as amended and Noise
Pollution (Regulation and Control) Rules, 2000, as

Consent to Establish (CTE) and Consent to
Operate (CTO) from the Bihar State Pollution
Control Board for renovation of WTP and for
setting up of hot mix plants, wet mix plants, stone

amended. crushers and diesel generators.

To be obtained prior to construction.

In Summary: As per Govt. of India Regulation no environment clearance is required for
renovation of Water Treatment Plant. But as per Bihar State Pollution Control Board
(BSPCB), before renovation of water treatment plants Consent for Establishment (CFE) will
be required. Also Consent for Operation (CFO) will be necessary prior to operation of the
water treatment plants. Earlier there was no Consent to Operate for water treatment plant.
Now Consent to Establish (NOC) is received on 09.3.2016. Consent to operate will be
applied for running plant. Since the project will be funded under ADB loan and as per state
regulation environment compliance is necessary.

D. Audit and Site Investigation Procedure

Audit has been conducted through site visit, collection of information and discussion with
DSC site Engineer, Contractor site Engineer. Present problem related to management of
plant and environment issues have been noted down.

Before distribution water quality of treated water is generally checked at least 3 times for
Barari water treatment plant. Sample water quality testing result is attached as Appendix 8
of this IEE Report.

E. Findings and Areas of Concern
Areas of concern for both the treatment plant pointed below,
Barari WTP: Some of the issues that need immediate and urgent attention at Jewel filter

= Qutlet pipe leakage and tree growth outside the building

112




Daily filter backwash and weekly disposal of sludge in the river ganga
Pre chlorination through manually .chlorinator not in use.

Chemical storage is not in a proper way. Alum is store in access area. which is
used 500 kg per day

Lime store is not in good condition (75Kg lime per day use)
Liquid chlorine (180 kg per day use) manually used.

Clariflocculator cleaning required but presently cleaning once in 6 months by
contractor.

Clariflocculator capacity is 9 mld but used only 5 mid

After use of chemicals the Chemical bags throw in the plant, not disposal
mechanism followed.

Backwash Water and sludge directly discharge into the river
New Clear Water Pump House-